



Intertek India Private Limited

501, Opp. To LRG College, Palladam Road, Thennampalayam, Tirupur – 641604.
Tel : 91-421- 430 6600, Fax : 91-421-430 6700

Registered Office : E-20, Block B-1, Mohan Co-Operative Industrial Area, Mathura Road, New Delhi -110044. Web site : www.intertek.com.

TEST REPORT**NUMBER : TRPT16072259****DATE : 30-Aug-2016**

APPLICANT : COTTON BLOSSOM INDIA PVT. LTD.
COTTON BLOSSOM, SHED#15,NETAJI APPAREL PA,
PERUMANALLUR POST NEW TIRUPUR, TIRUPUR,
TAMIL NADU., 641 606, INDIA

ATTN : N. THANGAMARI

Sample Description : FIVE PIECES OF SUBMITTED KNITTED PRINTED FABRIC
SWATCHES SAMPLES SAID TO BE 95% COTTON 5%
ELASTANE, 210 GSM, LYCRA SINGLE JERSEY,
30'S*30DN, MARKED AS MELANGE BC 02

Date Received/Date Test Started : 30 Aug 2016
Date Confirmation Received : -
Destination of Buyer : U.K
Style No : 2890
Order No : DEPARTMENT: T86
Article No : -
Color : MELANGE BC 02
Fibre Content : 95% COTTON 5% ELASTANE
Specification No. : --
End Uses : TOP & BOTTOM
Manufacturer's Name : COTTON BLOSSOM INDIA PVT. LTD.

TEST CONDUCTED : AS PER THE REQUEST OF THE APPLICANT. FOR FURTHER DETAILS PLEASE REFER TO ENCLOSED PAGE(S)

CONCLUSION :

PRINT DURABILITY	M
COLOUR FASTNESS TO WASHING	M
COLOUR FASTNESS TO RUBBING	M
COLOUR FASTNESS TO PERSPIRATION	M
COLOUR FASTNESS TO WATER	M

NOTE : M = MEETS REQUIREMENT, F = FAILS TO MEET REQUIREMENT
* = REQUIREMENT NOT PROVIDED, NR = NOT REQUESTED
NA = NOT APPLICABLE # = REFER RESULTS

AUTHORIZED BY
FOR Intertek India Private Limited [Tirupur]



ARASU MA
LAB MANAGER (ARASU.MA@INTERTEK.COM)

TEST REPORT

NUMBER : TRPT16072259

DATE : 30-Aug-2016

NOTE :

TEST CONDUCTED AND REQUIREMENT[S] FOLLOWED AS REQUESTED BY THE APPLICANT.

TEST REPORT

NUMBER : TRPT16072259

DATE : 30-Aug-2016

TEST CONDUCTED (AS REQUESTED BY THE APPLICANT)

1. PRINT DURABILITY

(RETAILER TEST METHOD) (DYNA WASH AT 50°C FOLLOWED BY TUMBLE DRY)

AFTER ONE WASH

GRADE	Black Negligible	<u>Requirement</u> Negligible Change or Loss of Print
DUE TO OBA	No	

2. COLOUR FASTNESS TO WASHING

RETAILER TEST METHOD

	Base+Print	
COLOUR CHANGE	4	<u>Requirement</u> 4
COLOUR STAINING		<u>Requirement</u>
LYOCELL	4-5	4-5
COTTON	4-5	
NYLON	4-5	
POLYESTER	4-5	
ACRYLIC	4-5	
WOOL	4-5	

REMARK:

Detergent Staining : Slight

3. COLOUR FASTNESS TO RUBBING

. RETAILER TEST METHOD

	Base+Print	
DRY	4-5	<u>Requirement</u> 4

TEST REPORT

NUMBER : TRPT16072259

DATE : 30-Aug-2016

4. COLOUR FASTNESS TO PERSPIRATION

RETAILER TEST METHOD

ACID

		Base +Print	<u>Requirement</u>
COLOUR CHANGE		4-5	4
COLOUR STAINING	COTTON	4-5	4-5
	NYLON	4-5	
	POLYESTER	4-5	
	ACRYLIC	4-5	
	WOOL	4-5	
	LYOCEL	4-5	

ALKALINE

		Base +Print	<u>Requirement</u>
COLOUR CHANGE		4-5	4
COLOUR STAINING	COTTON	4-5	4-5
	NYLON	4-5	
	POLYESTER	4-5	
	ACRYLIC	4-5	
	WOOL	4-5	
	LYOCEL	4-5	

5. COLOUR FASTNESS TO WATER

RETAILER TEST METHOD

		Base+Print	<u>Requirement</u>
COLOUR CHANGE		4-5	4
COLOUR STAINING			
			<u>Requirement</u>
COTTON		4-5	4-5
NYLON		4-5	
POLYESTER		4-5	
ACRYLIC		4-5	
WOOL		4-5	
LYOCELL		4-5	

END OF THE TEST REPORT

NUMBER : TRPT16072259

DATE : 30-Aug-2016

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Addressee in respect of this report and only accepts liability to the Addressee insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute.